<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 10MHz Channel: High(3700-3980MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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1 [33615.0666 42.33 -96.85 -54.52 -13.00 41.52 RMS Vertical PASS
2 [36746.8666 41.61 -93.98 -52.37 -13.00 39.37 RMS Vertical PASS
3 [39422.7333 41.68 -91.46 -49.78 -13.00 36.78 RMS Vertical PASS
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RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Low(3700-3980MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Low(3700-3980MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
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<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Low(3700-3980MHz)
IMEL: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
Test Graph
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1 [ 3701.05 116.00 -87.33 28.67 - - RMS | Horizontal NA

2 | 6223.625 41.62 -79.08 -37.46 -13.00 24.46 RMS | Horizontal | PASS
3 [7402.36666 40.87 -95.60 -54.73 -13.00 41.73 RMS | Horizontal | PASS
4 [17969.3333 33.91 -81.91 -48.00 -13.00 35.00 RMS | Horizontal | PASS
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<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Low(3700-3980MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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1 [ 3701.325 114.79 -87.33 27.46 - - RMS Vertical NA

2 | 6148.275 41.88 -79.42 -37.54 -13.00 24.54 RMS Vertical PASS
3 [ 10781.45 38.20 -90.91 -52.71 -13.00 39.71 RMS Vertical PASS
4 [17839.3833 32.86 -81.72 -48.86 -13.00 35.86 RMS Vertical PASS
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<% eurofins

RF Test Report Report No.: R2408A1126-R2
Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Low(3700-3980MHz)
IMEL: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
Test Graph
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1 [33844.6666 41.92 -96.46 -54.54 -13.00 41.54 RMS | Horizontal | PASS

2 [36668.4666 41.11 -93.90 -52.79 -13.00 39.79 RMS | Horizontal | PASS

3 [39796.5333 41.65 -91.38 -49.73 -13.00 36.73 RMS | Horizontal | PASS
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<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Low(3700-3980MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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1 [35095.3333 42.97 -96.69 -563.72 -13.00 40.72 RMS Vertical PASS
2 [37401.1333 40.39 -92.50 -52.11 -13.00 39.11 RMS Vertical PASS
3 39685 41.82 -91.59 -49.77 -13.00 36.77 RMS Vertical PASS
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<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Mid(3700-3980MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Mid(3700-3980MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
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<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Mid(3700-3980MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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1 [ 3816.275 112.86 -86.73 26.13 - - RMS | Horizontal NA

2 | 6317.675 40.75 -78.65 -37.90 -13.00 24.90 RMS | Horizontal | PASS
3 [11093.8666 38.20 -91.17 -52.97 -13.00 39.97 RMS | Horizontal | PASS
4 [17994.6333 32.74 -81.55 -48.81 -13.00 35.81 RMS | Horizontal | PASS
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<% eurofins

RF Test Report Report No.: R2408A1126-R2
Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Mid(3700-3980MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
Test Graph
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1 | 3816.275 112.73 -86.73 26.00 - - RMS Vertical NA

2 | 6236.825 41.36 -79.14 -37.78 -13.00 24.78 RMS Vertical PASS

3 | 10781.45 38.21 -90.91 -52.70 -13.00 39.70 RMS Vertical PASS

4 | 17835.55 32.88 -81.89 -49.01 -13.00 36.01 RMS Vertical PASS
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<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Mid(3700-3980MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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1| 33828.8 41.78 -96.42 -54.64 -13.00 41.64 RMS | Horizontal | PASS
2 [36651.6666 41.52 -93.93 -52.41 -13.00 39.41 RMS | Horizontal | PASS
3 [38622.8666 43.19 -92.38 -49.19 -13.00 36.19 RMS | Horizontal | PASS
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<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR

Band: n77 MIMO

Bandwidth: 50MHz

Channel: Mid(3700-3980MHz)

IMEL: 864419070020620

Remark:

Polarity: Y

Test Standard: FCC PART 27

Test Graph
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1| 33982.8 42.64 -96.68 -54.04 -13.00 41.04 RMS Vertical PASS
2 [36664.7333 41.61 -93.91 -52.30 -13.00 39.30 RMS Vertical PASS
3 [39689.6666 41.91 -91.58 -49.67 -13.00 36.67 RMS Vertical PASS
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<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: High(3700-3980MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: High(3700-3980MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: High(3700-3980MHz)
IMEL: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
Test Graph
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1 [ 3931.225 113.73 -86.58 27.15 - - RMS | Horizontal NA

2 | 6430.425 41.05 -78.64 -37.59 -13.00 24.59 RMS | Horizontal | PASS
3 [ 10781.45 37.33 -90.91 -53.58 -13.00 40.58 RMS | Horizontal | PASS
4 [17988.8833 32.79 -81.63 -48.84 -13.00 35.84 RMS | Horizontal | PASS
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<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: High(3700-3980MHz)
IMEL: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
Test Graph
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1 [ 3931.225 112.48 -86.58 25.90 - - RMS Vertical NA

2 | 6418.325 41.68 -78.79 -37.11 -13.00 24.11 RMS Vertical PASS
3 [ 10781.45 37.97 -90.91 -52.94 -13.00 39.94 RMS Vertical PASS
4 [17836.3166 33.13 -81.86 -48.73 -13.00 356.73 RMS Vertical PASS
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<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: High(3700-3980MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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1 [33923.5333 42.51 -96.64 -54.13 -13.00 41.13 RMS | Horizontal | PASS
2 [36962.9333 41.83 -93.76 -51.93 -13.00 38.93 RMS | Horizontal | PASS
3 [ 39291.6 42.09 -91.76 -49.67 -13.00 36.67 RMS | Horizontal | PASS
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